ASSEMBLY INSTRUCTION

Item: 5183-90667&90661 6/6&6/0 Uph Shelter Headboard-Carbon
5183-90867&90861 6/6&6/0 Uph Shelter Headboard-Taupe

5183-90868&90862 6/6&6/0 Shelter Footboard

HOOKER
- 5183-90869&90863 6/6&6/0 Shelter Rails

RNITUR EBE—
Thank you for purchasing this quality product. Be sure to unpack carefully looking for small
parts which may have come loose during shipment.

Read all instruction and study the drawing carefully before starting the assembly process:

HARDWARE PACK OF HEADBOARD

HARDWARE PACK OF HEADBOARD

NO | DRAWING| DESCRIPTION SIZE Qty NO | DRAWING | DESCRIPTION SIZE QY
A FLAT WASHER | 25/16"X19X2| 8pcs E THREADED ROD @5/16" X 4-1/2" | 8pcs
B S LOCK WASHER| @5/16"X 12X 3| 8pcs F FLAT WASHER @5/16"X19X2 | 10pcs
c & BOLT @5/16" X 2" 8pcs G (&) LOCK WASHER @5/16"X12X3 | 18pcs
HI & BOLT @5116"X12 | 8pcs
| j: HEX Wrench 12mm 1pc
J oy, SCREW 8#X 1" 10pcs
M| & BOLT @5/16" X 1" 10pcs
N| Curved Washer @5/16" 8pcs
—T T
7 v f
— T~
/- /\
/ \
{ 4 )
\ d:
i\@ C
AN %S
~ U~ g /J
Step 2 W 7N 1
Step 2/ ‘
e A s
i A \
c |
| \ P
\\ /
ol /
~_ —
Step 1 \ / Side rail /
N Step4

Step 5\ —




